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Part no.: 89002487

Summary

Water supply Pages 1 and 2
SoftMatik (Softener) Pages 3 and 4
Tank heating and water drain Pages 5 and 6
Wash system I Pages 7 and 8
Wash system II Pages 9 and 10
Rinsing I Pages 11 and 12
Rinsing I AquaMatik (non-pressurised boiler) Pages 13 and 14
Machine no.: GS 14: ...345 471

GS 15: ...345 620
Rinsing I AquaMatik (non-pressurised boiler) Pages 15 and 16
Machine no.: GS 14: 345 472...

GS 15: 345 621...
Rinsing II ...396 847 Pages 17 and 18
Rinsing II 396 848... Pages 19 and 20
Dosing Pages 21 and 22
Panelling, base frame and accessories Pages 23 and 24
Door Pages 25 and 26
Electrical parts I Pages 27 and 28
Electrical parts II Pages 29 and 30
Drain pump (option) Pages 31 and 32
Drain pump (option) Pages 33 and 34
Anti-freeze (option) Pages 35 and 36

Please note the following points with regard to this list:

See separate list for racks and accessories.
Enter the required quantity in the column marked "Pc."
if more than 1 part is installed and if this part is not a standard 
part.
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Water supply

,WHP 'HVLJQDWLRQ 3DUW�QR� 3F� 1RWHV

1 Set tank inlet 61004545 incl. item 1.1

1.1 Seal ø 24 x ø 17 x 2 62001366

2 Backflow restrictor, sidep 35 01 194

3 Hose clip ø 14 - ø 24 28 02 108

4 Hose DN 135 x 3.5 x 940 40 02 002 Per metre

5 Hose DN 13.5 x 3.5 x 1060 40 02 002 Per metre

6 Solenoid valve (flow controller 15l); 220-240V; 50/60Hz 31 06 180

Solenoid valve (flow controller 5l); 220-240V; 50/60Hz 31 06 174 SoftMatik

Solenoid valve (flow controller 15); 180-220V; 50/60Hz 31 06 198 Japan

Solenoid valve (flow controller 5l); 180-220V; 50/60Hz 31 06 196 SoftMatik Japan

n.p. Double solenoid valve 220-240V; 50/60Hz 31 06 182

6.1 Dirt strainer 31 06 186

7 Solenoid valve support 62001891

8 Washer ø 5.3 22 01 300

9 Hex nut M 5, self-locking 21 05 302

10 Pan-head screw M 4 x 8 20 10 309

11 Metal hose DN 15 x 1500; G 3/4” 29 01 303 incl. item 11.1

11.1 Seal ø 24 x ø 16 x 3 80002241 2

n.p. Extension hose 1m 29 01 307 Optional extra

n.p. Seal ø 24 x ø 16 x 3 80002241 Optional extra

12 Dirt trap cpl. 80002153 incl. item 12.1 – 12.3

12.1 Seal ø 24 x ø 16 x 3 80002241 2

12.2 Double nipple 80002167

12.3 Dirt strainer 80002728

13 RC element; 0.15µF; 3,3kΩ 31 13 114 only with AquaMatik; connect

14 Tab connector 31 12 018 2 parallel to item 6
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SoftMatik (Softener)

,WHP 'HVLJQDWLRQ 3DUW�QR� 3F� 1RWHV

1 Hose stem, angled ø 18 60002474 2

1.1 Seal ø 24 x ø 19.5 x 1.5 27 09 010 2

2 Anti-vacuum device with backflow restrictor 29 03 237

3 Double nipple G 3/4” x 40 51 01 369

4 Hose clip ø 14 - ø 24 x 8 28 02 108

5 Hose DN 13.5 x 3.5 x 1620  (per metre) 40 02 002

6 Hose DN 13.5 x 3.5 x 730  (per metre) 40 02 002 without Tundish

7 Hose DN 13.5 x 3.5 x 370) 40 02 002 Per metre

8 Hose DN 13.5 x 3.5 x 250  (per metre) 40 02 002
GS14 E
without drain pump

Hose DN 13.5 x 3.5 x 600  (per metre) 40 02 002
GS14 E
with drain pump

Hose DN 9 x 13 x 270        (per metre) 40 01 040 GS15 E

9 Hose connection piece 1/2” x 3/4” 29 06 520 GS 14 E

10 Hose clip ø 20 - ø 30 28 02 109

11 Fabric hose DN 19 x 3.5 x 60   (per metre) 40 01 016 GS 14 E without drain pump

12 Fabric hose DN 19 x 3.5 x 600 (per metre) 40 01 016 2 GS 15 E

13 T-piece ø 18 x ø 18 x ø 10 29 06 502 GS 15

14 Salt container cpl. (replacement set) 55 28 197 Compr. items 14.1 – 14.7

14.1 Magnetic switch 55 28 198 incl. item 14.1.1

14.1.1 Slip-on cap ø 6 x 15 35 03 023

14.2 Seal 83000361

14.3 Cap nut ø 78 x 2.0 x S 65 83000365 up to mach. no. 396 050

Cap nut S 65 x 4 (transparently blue) 83000380 from mach. no.  396 051

14.4 Sealing cap cpl. 83000372 incl. float insert

14.5 Suction strainer 83000362

14.6 Jet cpl. 83000355

14.7 Cap 83000354

15 Support 60002366

16 Water softener SoftMatik 83000334

17 Flow controller 5l
Replaced by solenoid valve
31 06 174

18 Hose DN 9 x 3 x 660 40 01 040 2 Per metre

19 Hose clip ø 10 - ø 16 x 9 28 02 307

n.p. Regenerating salt for SoftMatik 24 x 0.5kg 33 05 017

n.p. Filling funnel for regenerating salt 35 02 013

n.p. Opening pliers 83000366 for item 14.3
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Tank heating and water drain

,WHP 'HVLJQDWLRQ 3DUW�QR� 3F� 1RWHV

1 Set mediamat inlet 55 31 001

1.1 Seal ø 20,5 x ø 28,5 x 2,0 27 01 002

1.2 Hose clip ø 20 - 30 x 12 28 02 109

1.3 Fabric hose DN 16 x 4 x 265 (per metre) 61002797

2 Hose clip ø 20 - 30 x 12 28 02 109

3 Reduction hose DN 30 - ø 16 x 5 x 345 60001699 GS 15 / GS 15 E

4 Hose clip ø 32 - 52 x 12 28 02 110

5 Mediamat cpl. (comprising items 5.1 – 5.4) 55 27 040

5.1 Head piece inlet ø 30 35 01 124

5.2 O-ring ø 51 x 3 27 07 043

5.3 End piece fastener 28 04 041 4

5.4 Accelerator ø 75 x 169 x ø 4.3 35 01 035

6 Fabric hose DN 19 x 3.5 x 500 (per metre) 40 01 016

7 Mediamat connection elbow 29 06 524

8 Cap nut G 3/4” x ø 20 29 07 203

9 Seal ø 24 x ø 19.5 x 1,5 27 09 010

10 Mediamat connection nipple G 1/2” x G 3/4” x 32 30 11 502

11 O-ring ø 20 x 3.5 27 07 040

12 Mediamat outlet 35 01 080

13 Siphon DN 38 x 4 40 03 040

14 Standpipe, bottom part 62001805

15 Seal ø 83.5 x ø 52 x 2.0 62001749

16 O-ring ø 46 x 6 27 07 015

17 Heating element, cranked 2,2kW; 230V / 2,6kW 240V 31 03 082

Heating element, cranked 2,0kW; 240V 31 03 088 GS 14 / GS 14 E

Heating element, cranked 2,2kW; 200V 31 03 108

Heating element, angled 5,0kW; 230/400V 31 03 089

Heating element, angled 5,0kW; 240/420V 31 03 094 GS 15 / GS 15 E

Heating element, angled 5,0kW; 200/346V 31 03 103

18 Clamping plate 01 17 003

19 Hex nut M 5 21 01 203

20 Link wire 31 23 088

21 Stuffing box, thermostat 31 25 001

22 Seal ø 14.2 x ø 20 x 2,0 27 09 036

23 Hex nut M 14 31 25 002

24 Surface strainer 300 x 110 62001943 2

25 Surface strainer, centre piece 300 x 127 62001882

26 Standpipe 29 04 250 Overflow height 185mm
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Wash system I

,WHP 'HVLJQDWLRQ 3DUW�QR� 3F� 1RWHV

1 Pump 0.73kW; 230/240V; 50Hz 31 02 277

Pump 0,73kW; 230V; 60Hz 31 02 092 incl. item 1.1 – 1.15

Pump 0,73kW; 200V; 50Hz 31 02 322

Pump 0,73kW; 200V; 60Hz 31 02 323

1.1 Oval head screw M 4 x 8 20 10 310

1.2 Fan hood 31 02 229

1.3 Fan blade 31 02 230

1.4 Hex nut M 4 21 01 202

1.5 Washer ø 4.3 22 02 202

1.6 Flange 31 02 378

1.7 Sealing kit 80002670 incl. item 1.7.1 – 1.7.2

1.7.1 O-ring ø 158 x 3.5 31 02 209

1.7.2 Dome head nut M 8 21 10 305

1.8 Impeller ø 105mm 31 02 231 For pump with f = 50Hz

Impeller ø   90mm 31 02 326 For pump with f = 60Hz

1.9 Pump housing 31 02 204

1.10 O-ring ø 20 x 3.5 27 07 040

1.11 Filler plug G 1/2” x 20.5 35 01 108 GS 14 / GS 14 E

1.12 Hex-head screw M 4 x 25 20 01 020

1.13 Hex nut M 8 21 01 305

1.14 Toothed lock washer ø 8.4 23 01 005

1.15 Capacitor 20µF 31 13 062

2 Hose clip ø 70 - ø 90 28 02 120

3 Suction strainer ø 72 x 20 62001956

4 Hose elbow DN 62 x 9,0 40 03 042

5 Hex nut M 4 21 01 202

6 Washer ø 4.3 22 02 202

7 Terminal block 31 09 011

8 Pan-head screw M 4 x 15 20 10 213

9 Pump cover 62001540

10 Motor bracket 60001939
up to mach. no. 361 103
from mach. no.  361 104 at the
supporting frame

11 Washer ø 5.3 22 01 213

12 Hex nut M 5, self-locking 21 05 302
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Wash system II

,WHP 'HVLJQDWLRQ 3DUW�QR� 3F� 1RWHV

1 O-ring ø 28 x 2.5 27 07 049

2 Locking nut ø 38 x 28; G 3/4” 61004059 6 Up to mach. no.: 347 022: 8 pc.

2 Locking nut ø 38 x 53; G 3/4” 61004061 2
From machine no.: 347 023
only lower wash arms of upper
wash system

3 Locking ring ø 49 x 28 61002023 6 Up to mach. no.: 347 022: 8 pc.

3 Locking ring ø 49 x 53 61002391 2
From machine no.: 347 023
only lower wash arms of upper
wash system

4 Wash manifold 60002856 2 incl. item 4.1

4.1 O-ring ø 24 x 3 27 07 026 2

Seal ø 36 x ø 26 x 2.0 Replaced by 60002856

5 Hose clip ø 32 - ø 52 x 12 28 02 110

6 Hose elbow 60001851 2

7 Wash manifold 60002855 incl. item 7.1

7.1 O-ring ø 24 x 3 27 07 026 4

Seal ø 36 x ø 26 x 2.0 Replaced by 60002855

8 Hose clip ø 47 - ø 67 x 12 28 02 115

9 Hose DN 50 x 4.5 x 55 55 05 029

10 Wash arm cpl. 60001846 8 incl. item 10.1, 10.2

10.1 Jet cpl. 60002465 40

10.2 Wash arm plug G 1/2” x 37 35 01 210 8

11 Hex nut M 4, self-locking 21 05 300

12 Guide bush ø 28 x 30 61002263 4

n.p. Special wrench for locking nut 80002052

n.p. Conversion lower wash arms of upper wash system 55 28 194
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Rinsing I

,WHP 'HVLJQDWLRQ 3DUW�QR� 3F� 1RWHV

1 Hex nut M 5 21 01 203

2 Cap 31 03 014

3 Clamping plate 01 17 003

4 Heating element 2.2 kW; 230/240V 31 03 082

Heating element 2.0 kW; 240V 31 03 088 GS 14 / GS 14 E

Heating element 2.0 kW; 200V 31 03 108

Heating element 5.0 kW; 230/400V 31 03 030

Heating element 5.0 kW; 240/420V 31 03 032 GS 15 / GS 15E

Heating element 5.0 kW; 200/346V 31 03 098

5 O-ring ø 46 x 6 27 07 015

6 Hose connection piece G 3/4” x 1/2” 60002453 Incl. item 6.1

6.1 Seal ø 24 x ø 17 x 2 27 09 009

7 Boiler cpl. 55 12 033 incl. items 7.1, 7.2

n.p. Boiler 60001955 for 2 thermostates

7.1 Seal ø 18 x ø 10 x 1.5 27 03 003

7.2 Hex-head screw M 10 x 16 20 01 352

8 Boiler elbow cpl. 55 09 055 incl. item 8.1, 8.2

8.1 Cap nut 29 07 201

8.2 Cutting ring 29 07 300
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Rinsing I AquaMatik   (GS 14: ...345 471 / GS 15: ...345 620)

,WHP 'HVLJQDWLRQ 3DUW�QR� 3F� 1RWHV

1 Set tank inlet 60002686 incl. item 1.1, 1.2

1.1 Seal ø 20.5 x ø 28.5 x 2.0 27 01 002

1.2 Hose clip ø 20 - 30 x 12 28 02 109

2 Hose DN 13.5 x 3.5 x 650 40 02 002 Per metre

3 Hose clip ø 20 - 30 x 12 28 02 109

4
Boiler, non-pressurised (front-to-back boiler
conversion kit)

55 28 212 up to 10/98 angular

5 Hose clip ø 24 - ø 36 x 12 28 02 111

6 Fabric hose DN 25 x 4 x 80 40 01 038 Per metre

7 Pump 0.27 kW; 1 x 220-240V; 50Hz 31 02 477

Pump 0.27 kW; 1 x 180-200V; 50Hz 31 02 446 incl. item 7.1

Pump 0.27 kW; 1 x 180-200V; 60Hz 31 02 447

Pump 0.27 kW; 1 x 220-240V; 60Hz 31 02 445

7.1 Capacitor 5µF; 250V; 50/60Hz 31 13 099

8 Washer ø 5.3 22 01 300

9 Hex nut M 5 21 01 203

10 Pump support 60001994 Incl. hose clip 28 02 120

11 Clamping plate, galvanised 01 17 003

12 Heating element 2.2 kW; 230/240V 31 03 082

Heating element 2.0 kW; 240V 31 03 088 GS 14 / GS 14 E

Heating element 2,2 kW; 200V 31 03 108

Heating element 5,0 kW; 230/400V 31 03 030

Heating element 5.0 kW; 240/420V 31 03 032 GS 15 / GS 15E

Heating element 5,0 kW; 200/346V 31 03 098

13 O-ring ø 46 x 6 27 07 015

14 Seal ø 18 x ø 10 x 1,5 27 03 003

15 Hex-head screw M 10 x 16 20 01 352

16 Float switch 250V; 15VA 55 28 255

n.p. Seal for float switch 31 26 036

n.p. Splash guard, rinse pump 60002153
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Rinsing I AquaMatik   (GS 14: 345 472... /�GS 15: 345 621...)

,WHP 'HVLJQDWLRQ 3DUW�QR� 3F� 1RWHV

1 Set tank inlet 60002686 incl. Item 1.1, 1.2

1.1 Seal ø 20,5 x ø 28,5 x 2,0 27 01 002

1.2 Hose clip ø 20 - ø 30 x 12 28 02 109

2 Hose DN 13.5 x 3.5 x 650 40 02 002 Per metre

3 Hose clip ø 20 - ø 30 x 12 28 02 109

4 T-piece; ø 6,6 x ø 14 x ø 14 35 01 086

5 Hose DN 13.5 x 3.5 x 350 40 02 002 Per metre

6 Boiler, non-pressurised 60002914 from 11/98 round

(up to 10/98 angular)

Boiler, non-pressurised 60002685 for 2 thermostates

6.1 Seal ø 18 x ø 10 x 1.5 27 03 003

6.2 Hex-head screw M 10 x 16 20 01 352

6.3 Float switch 250V; 15VA 55 28 255

n.p. Seal for float switch 31 26 036

7 O-ring ø46 x 6 27 07 015

8 Heating element 2.2 kW; 230/240V 31 03 082

Heating element 2.0 kW; 240V 31 03 088 GS 14 /  GS 14E

Heating element 2,2 kW; 200V 31 03 108

Heating element 5,0 kW; 230/400V 31 03 030

Heating element 5.0 kW; 240/420V 31 03 032 GS 15 / GS 15E

Heating element 5.0 kW; 200/346V 31 03 098

9 Hex nut PG 13.5 31 10 040

10 Clamping plate, galvanised 55 19 018

11 Cable gland PG 13.5 31 10 041

12 Hex nut M 5 21 01 203

13 Cap 31 03 014

14 Spring 62002419

15 Cable binder 31 20 015

16 Hose DN 5 x 1.5 x 700 40 01 024 Per metre

17 Hose clip ø 182 - 202 x 12 28 02 121

18 Seal ø 28 x ø 21 x 2.0 27 09 011 Up to mach. no.:413 549

19 Connection nipple G 1/2” x 31 62002454

20 Hose clip ø 24 - ø 36 x 12 28 02 111 2

21 Fabric hose DN 25 x 4 x 80 40 01 038 Per metre

22 Pump 0.27kW; 1 x 220-240V; 50Hz 31 02 477

Pump 0.27kW; 1 x 180-200V; 50Hz 31 02 446 incl. item 22.1

Pump 0.27kW; 1 x 180-200V; 60Hz 31 02 447

Pump 0.27kW; 1 x 220-240V; 60Hz 31 02 445

22.1 Capacitor 5µF; 250V; 50/60Hz 31 13 099

23 Washer ø 5.3 22 01 300

24 Hex nut M 5, self-locking 21 05 302

25 Pump cover 60002234

26 Edge protection U 9,5 x 2,0 x 155 40 04 015 Per metre

30 Link wire 31 23 088

n.p. Splash guard 60002153
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Rinsing II (...396 847)

,WHP 'HVLJQDWLRQ 3DUW�QR� 3F� 1RWHV

1 Rinse manifold left 62002842 incl. item 1.1

1.1 Seal ø 17 x ø 24 x 2,0 27 09 009 Up to mach.no.: 381 854

O-ring ø16 x 2,5 27 07 001 4 From mach.no.: 381 855

2 Rinse manifold right 62002841 incl. item 2.1

2.1 Seal ø 17 x ø 24 x 2,0 27 09 009 Up to mach.no.: 381 854

O-ring ø16 x 2,5 27 07 001 4 From mach.no.: 381 855

3 Hex nut G 3/8” x 5.5 30 09 200 8

4 Rinse jet adapter 60001810 8

5 Cap nut for jet 62001174 8

6 Rinse jet swirl 65002755 8

7 Rinse jet cap 65002754 8

8 Hose clip ø 20 - ø 30 28 02 306

9 Hose DN 13.5 x 3.5 x 280 40 02 002 2 Per metre

10 Distributor for rinse manifold 62001391

11 Shaped hose DN 13.5 x 3.5 62001573 Cut to size

12 Shaped hose DN 13.5 x 3.5 62001573

Hose set (AquaMatik) 60002554
Up to mach.no.: GS 14: 345 471
                          GS 15: 345 620

Shaped hose DN 25 x DN 13.5 x 3.5 (AquaMatik) 60002235
From mach.no.: GS 14: 345 472
                          GS 15: 345 621

13 Kit revolving arm support 55 10 114 Inkl. revolving arm 62002891

13.1 Seal ø 17 x ø 24 x 2,0 27 09 009 Up to mach.no.: 381 854

O-ring ø16 x 2,5 27 07 001 From mach.no.: 381 855

13.2 Hex nut G 3/8” x 5.5 30 09 200

13.3 Hose clip ø 20 - ø 30 28 02 306

14 Support (anti-torsion device) 60002320 Retrofittable

15 Seal ø 34 x ø 27 x 2 27 09 025

16 Revolving arm cpl. 62001958 incl. item 16.1 – 16.4

16.1 Revolving arm screw M 14 x 1 20 19 204

16.2 Revolving arm socket G 3/4” x 24,5 35 01 161

16.3 Grub screw M 11 x 8 29 10 239 2

16.4 Fan jet 29 10 312 8
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Rinsing II (396 848...)

,WHP 'HVLJQDWLRQ 3DUW�QR� 3F� 1RWHV

1 Rinse manifold left 62002842 incl. item 1.1

1.1 O-ring ø16 x 2,5 27 07 001 9

2 Rinse manifold right 62002841 incl. item 2.1

2.1 O-ring ø16 x 2,5 27 07 001 9

3 Hex nut G 3/8” x 5.5 30 09 200 9

4 Rinse jet adapter 60001810 8

5 Cap nut for jet 62001174 8

6 Rinse jet swirl 65002755 8

7 Rinse jet cap 65002754 8

8 Hose clip ø 20 - ø 30 28 02 306

9 Hose DN 13.5 x 3.5 x 280 40 02 002 2 Per metre

10 Distributor for rinse manifold 62001391

11 Shaped hose DN 13.5 x 3.5 62001573 Cut to size

12 Shaped hose DN 13.5 x 3.5 62001573

Shaped hose DN 25 x DN 13.5 x 3.5 60002235 AquaMatik

13 Revolving arm support cpl. 62002879 incl. item 13.1 – 13.3

13.1 O-ring ø16 x 2,5 27 07 001 9

13.2 Hex nut G 3/8” x 5.5 30 09 200 9

13.3 Hose clip ø 20 - ø 30 28 02 306

14 Support (anti-torsion device) 60002320

15 Revolving arm cpl. 62002891 incl. item 15.1 – 15.3

15.1 Flat-jet nozzle; size 8 62002811 7

15.2 Lock nut 62002812 7

15.3 Screw lid 62002813
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Dosing

,WHP 'HVLJQDWLRQ 3DUW�QR� 3F� 1RWHV

1 Clear rinse container 60001805

2 Protective cap 60002216

3 Gauge plug ø 30 x 25 40 06 011

4 Suction tube 60001933

5 Cable binder 31 20 015

6 Hose DN 5 x 1.5 x 650 40 01 024 Per metre

7 Dosing nipple for detergent 62002869 incl. item 7.1

7.1 O-ring ø10 x 2,5 27 07 030

Seal ø 18 x ø 10 x 1.5 Replacement for item 7

n.p. Slip-on cap ø 6 x 15 35 03 023 Without detergent dosing device

8 Spring 0.8 x 10 x 280 62002419

9 Hose DN 5 x 1.5 x 300 40 01 024 Per metre

10 Hose DN 5 x 1.5 x 300 40 01 024

11 Washer ø 5.3 22 01 300

12 Hex nut M 5, self-locking 21 05 302

13 Dosing device ELT 10 GS RE cpl. 80000555
With detergent dosing: 2 ELT 10;
see separate spare parts list

14 Dosing device support cpl. 60002326 With detergent dosing

15 Suction stick cpl. 55 25 051 For detergent dosing

n.p. ELT 10 installation kit for detergent 55 28 188 GS 14 / GS 15

n.p. ELT 10 installation kit for detergent 55 28 216 GS 14 E / GS 15 E
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Panelling, base frame and accessories

,WHP 'HVLJQDWLRQ 3DUW�QR� 3F� 1RWHV

1 Cover plate 60001825

2 Hex nut M 4, self-locking 21 05 300

3 Auxiliary wire, panel 60002328

4 Rear panel, long 60001911 Optional extra

Rear panel 3/4 long 60001909

Sheet-metal nut B 3.9 21 17 300 6

Sheet-metal screw B 3.9 x 13 20 21 302 6

5 Splash angle for trough 60001957 2 Up to machine no.: 347 540

6 Strain relief device 31 10 126

7 Motor bracket 60001939

8 Washer ø 5.3 22 02 213

9 Hex nut M 5, self-locking 21 01 302

10 Supporting frame 60001812

Supporting frame 60002022 Japan

11 Adjusting foot M 8 x 60 62001973 4

12 Sheet-metal nut B 3.9 21 17 300

13 Hex nut M 6 21 01 304

14 Clamp strap 31 09 095

15 Pan-head screw M 5 x 20 20 10 325

16 Front panel 60001871 Up to machine no.: 347 539

17 Countersunk screw M 3 x 16 20 08 205

18 Magnetic lock 28 05 044

19 Hex nut M 3 21 01 301

20 Threaded cap M 4 x ø 12 28 14 331

21 Annular spring ø 15.3 - ø 16.3 x ø 1.2 23 12 300

22 Front panel 60002189 From machine no.: 347 540

23 Trough screen 60001801 Up to machine no.: 347 539

24 Seal M 4 22 08 502

25 Oval head screw M 4 x 8 20 10 310

26 Housing 60002003

27 Profile packing 10 x 4 x 550 (per metre) at the top 62001618 Up to machine no.: 358 343

door packing 60002704 From machine no.: 358 344

28 Panel left 60001905 Up to machine no.: 347 539

Panel left 60002264 From machine no.: 347 540

Panel right 60001907 Up to machine no.: 347 539

Panel right 60002266 From machine no.: 347 540

29 Sheet-metal screw B 3.9 x 13 20 20 310

n.p. "CE” label 28 03 337

n.p. Base plate 60002023 Optional extra

n.p. Silicon adhesive Elastosil E43 (50ml) 34 03 012 For profile packing
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Door

,WHP 'HVLJQDWLRQ 3DUW�QR� 3F� 1RWHV

1 Door suspension right 60001837

n.p. Door suspension left 60001841

2 Washer ø 5.3 22 05 301

3 Hex nut M 5, self-locking 21 05 302

4 Buffer ø 20 x 8 62001433 4

5 Torsion spring right 62001189

Torsion spring left 62001190

6 Pivot bearing, tension spring ø 20 x 14 62001191 2

7 Door lever roller / tension spring set (both sides) 55 28 193 incl. items 7.1 – 7.3

7.1 Lock washer ø 6 x 1.1 23 10 304

7.2 Hose clamp ø 9 28 02 133 2

7.3 Hex nut M 5, self-locking 21 05 302

8 Door brace right 62001836

n.p. Door brace left 62001837

9 Countersunk screw M 5 x 12 20 12 303

10 Splash angle set 55 28 200
From mach.no.: GS 14: 347 543
                          GS 15: 347 601
Can be retrofitted to all machines

11 Lock washer ø 6 x 0.7 23 10 304 4

12 Door cpl. 60001890 incl. item 12.1

12.1 Door handle 55 15 163 incl. items 12.1.1 – 12.1.5

12.1.1 Plastic expanding nut 62002832

12.1.2 Sheet-metal screw B 3.9 x 16 20 20 306

12.1.3 Plug for door handle 35 01 213 4

12.1.4 Magnet ø 10 x 10 31 24 191

12.1.5 Profile packing 2.5 x 9.5 x 594.5 62001953 Made from 62001948
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Electrical parts I

,WHP 'HVLJQDWLRQ 3DUW�QR� 3F� 1RWHV
1 Hose DN 5 x 1.5 x 1100 (per metre) 40 01 024 GS14 E, GS15 E

2 Cable binder 31 20 014
3 T-piece 29 06 516
4 Clamping spring 31 26 001 GS14 E, GS15 E

5 support for 2 level controller 60002733
6 Hex nut M 4, self-locking 21 05 300
7 Washer ø 4.3 22 02 202
8 Level controller 250V; 50/60Hz; 60/120 ± 5 31 26 035
9 Level controller 31 26 042 GS14 E, GS15 E

n.p. Add-on kit safety device drain pump 55 28 243
10 PT screw KB 50 x 10 20 17 304
11 Magnetic switch 180-265V 50/60Hz 31 24 221
12 Earth symbol green/yellow 31 09 096
13 Flat plug 31 12 003
14 Coupling element, insulated 31 12 021
15 Terminal strip; 16-pin 31 09 154 Older machines

16 Switch panel 55 19 100 Incl. items 16.1 – 16.4

16.1 Strip label "GS 14” 60002454
Strip label "GS 14 E” 60002350 REG

Strip label "GS 15” 60002455
Strip label "GS 15 E” 60002351 REG

16.2 Strip label "Winterhalter” 60001828
16.3 Sheet-metal screw 20 20 310
16.4 Sheet-metal nut 21 17 303
17 LED red; 12V 31 08 111 REG; GS 14 E, GS 15 E

18 LED yellow; 12V 31 08 112 DOS; optional extra

19 Terminal strip; 9-pin 31 09 155
20 Thermostat 230V; 1750mm 31 25 013 2
21 Safety thermostat 31 25 030 2
22 Thermostat support 62002064
23 Hex nut M 5, self-locking 21 05 302
24 Safety cover for thermostat 60002063 From machine no.: 337 619

25 Pan-head screw M 4 x 8 20 10 309
26 Countersunk screw M 4 x 6 20 12 302 3
27 Push-button white 250V 31 24 129 MANUAL RINSE

28 Push-button white 250V 31 24 128 MANUAL WASH

29 Push-button white 250V 31 24 130 PROGRAMME II

30 Push-button white 250V 31 24 153 PROGRAMME I

31 Lamp white 230V 31 08 116 HEATING

32 Push-button "W" green 250V 31 24 185 ON-OFF

n.p. Push-button white 250V 31 24 192 HEATING MANUAL (option)

33 Air chamber cpl. 55 04 024 Incl. item 33.1

33.1 O-Ring 24 x 3 27 07 026
Seal ø 36 x ø 26 x 2 Replaced by 55 04 24

34 Hose DN 5 x 1.5 x 1100 (per metre) 40 01 024
35 Catch leadthrough 31 10 069
36 Level controller support 62001350
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Electrical parts II

,WHP 'HVLJQDWLRQ 3DUW�QR� 3F� 1RWHV

1 Universal fuse terminal UK-Si 31 09 063 2

2 Two-pin fuse 31 09 072 2

3 Fuse 250V; 6,3A 31 11 043 2

4 Double terminal UDK 4 - PE 31 09 153 2

5 Double terminal UDK 4 - blue 31 09 152

6 Isolating disk 31 09 066

7 Double terminal UDK 4 - grey 31 09 151 3

8 Twin terminal UK 5 - twin 31 09 115 19

9 Cover 31 09 177

n.p. Fixed bridge; 2-pin; FB 2-6 31 09 126

10 Snap-on rail 172mm long 60001733

11 Cable gland PG 29 31 10 123 2

12 Cable gland PG 21 31 10 070

n.p. Wipe-contact flick contactor 176-264V; 50/60Hz 31 04 150
Only in GS 14 E / GS 15 E
with ELT 10 detergent dosing
device

13 Snap-on rail 250mm long 62001917

14 Contactor 220-255 V; 50/60 Hz; A16 31 04 162 3

Contactor 200V; 50/60 Hz; A16 31 04 163 4 Japan

15 Contactor 220-255V; 50/60Hz; A9 31 04 161

16 Interference filter 31 13 112

17 Coupling relay 230V; 50/60Hz 31 04 139 for door magnetic switch

n.p. Time delay relay 31 04 152 pulse controlled filling

n.p. Wire assortment pulse controlled filling 60002519

n.p. Add-on kit pulse controlled filling 80002133

18 Relay box, bottom part 60001720

19
Electronic programme switch EPS 1.1
230V

31 05 131

Electronic programme switch EPS 1.1
200V; 240V

31 05 132

20 Set Slow start 180-265V 50/60Hz 55 28 253

21 Relay box cover 62001659

n.p. Radio interference suppression capacitor 31 13 077
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Drain pump (option) (GS 14E / GS 15 E: ...360 703)
(GS 15: ...360 711)

,WHP 'HVLJQDWLRQ 3DUW�QR� 3F� 1RWHV

1 Hex-head screw M 6 x 16 20 01 306

2 Lock washer B 6 23 03 300

3 Support 62001954

4 Washer ø 5.3 x ø 10 x 1.0 22 01 300

5 Hex nut M 5, self-locking 21 05 302

6 Spiral hose DN 18.5 x 1500 40 01 039

7 Rubber bushing ø 35 x ø 60 x 10 40 07 014 Only with option "rear panel long”

8 Hose clip ø 24 - ø 36 x 12 28 02 111

9 Drain pump 220-340V; 50Hz 31 02 010

n.p. Fan blade 31 02 256

n.p. Pump housing 31 02 344

10 Hose elbow for drain pump 62002804 Adapt

11 Hose clip ø 32 - ø 52 x 12 28 02 110

12 Standpipe; overflow height 170mm 60002518

13 Set Standpipe, bottom part 55 28 223 GS 14 E / GS 15 E

14 Shaped hose 62002145
GS 14 E / GS 15 E
from regenerated waste outlet

15 Locking nut G 1/2” 30 09 201

16 Seal ø 28 x ø 21 x 2 27 09 011 After removing Mediamat

17 Filler plug G 1/2” x 20,5 35 01 108

n.p. Mounting kit for drain pump 55 28 159

n.p. Cable for drain pump 62001929
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Drain pump (option) (GS 14 E / GS 15 E: 360 704...)
(GS 15: 360 712...)

,WHP 'HVLJQDWLRQ 3DUW�QR� 3F� 1RWHV

1 Standpipe; overflow height 170mm 60002518

2 Hose clip ø 32 - ø 52 x 12 28 02 110

3 T-piece 60002434

4 Hose clamp ø 20 - ø 30 28 02 109

5 Hose stem 1/2” x 3/4” 29 06 520

6 Hose clip ø 24 - ø 36 x 12 28 02 111

7 Spiral hose ø 18.5 x 1500 40 01 039

8 Rubber bushing ø 35 x ø 60 x 10 40 07 014 Only with option "rear panel long”

9 Drain pump 220-340V; 50Hz 31 02 010

n.p. Set of seals for drain pump 31 02 050 Incl. impeller

n.p. Fan blade 31 02 256

n.p. Pump housing 31 02 344

10 Hex-head screw M 6 x 16 20 01 306

11 Lock washer B 6 23 03 300

12 Support 62001954

13 Washer ø 5.3 x ø 10 x 1.0 22 01 300

14 Hex nut M 5, self-locking 21 05 302

15 Hose elbow for drain pump 62002804 GS 14

16 Tube section ø 25 x 1.5 x 30 60002131 GS 14 E / GS 15 / GS 15 E

17 Standpipe, bottom part 62001805

18 Hose DN 13,5 x 3,5 x 550 40 02 002 per metre

19 Hose DN 19 x 3,5 x 500 40 01 016 per metre

n.p. Mounting kit for drain pump 55 28 159

n.p. Cable for drain pump 62001929
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Anti-freeze (option)

,WHP 'HVLJQDWLRQ 3DUW�QR� 3F� 1RWHV

1 Hose clip ø 14 - ø 24 x 9 28 02 108 8

2 Hose DN 13.5 x 3.5 x 940 40 02 002 Per metre

3 Hose stem G 3/8”; ø 12.5 x 40 61002776 5

4 Ball valve G 3/8” 29 03 503 3

5 Hose DN 13.5 x 3.5 x 1060 40 02 002 Per metre

6 Connecting T-piece for hose ø 13 29 06 508 2

7 Hose DN 13.5 x 3.5 x 400 40 02 002

8 Hose DN 13.5 x 3.5 x 200 40 02 002 Per metre

9 Hose DN 13 x 4.0 x 830 40 03 055

10 Hose DN 13 x 4.0 x 830 40 03 055

11 Reducing nipple G 1/2” x G 3/8” 30 11 302

12 Elbow G 3/8” 30 02 103

13 Double nipple G 3/8” x 32 30 11 200

14 Support 80001021

15 Retaining plate 80001022

16 Hex-head screw M 5 x 16 20 01 309

17 Hex nut M 5, self-locking 21 05 302

n.p. Retrofit kit cpl. 80001658
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